PMLevyCOLPEmM Resource

From: Wilkins, Tillie [tillie.wilkins@pgnmail.com]

Sent: Wednesday, November 02, 2011 9:44 AM

To: 'osvaldo.collazo@usace.army.mil’; ‘gordon.a.hambrick@usace.army.mil'; Bruner, Douglas;
'gagliano.paul@epa.gov'; 'DavidA Pritchett'

Cc: Snead, Paul

Subject: Progress Energy Response #4 to 6/23/11 USACE Letter

Attachments: NPD-MISC-2011-018 - LNP Resp 4 to USACE.pdf

Please see the attached file for Progress Energy’s response #4 to the June 23, 2011 letter from USACE concerning the
Levy Nuclear Plant.

Tillie Wilkins

Nuclear Plant Licensing

New Generation Programs & Projects
Progress Energy

VNet: 770-6754

Bell: 919-546-6754



Hearing Ildentifier: Levy_County_COL_Public
[...]
After final inspection and eddy current test on straight tubes, each tube will be stenciled in non-
detrimental ink with the following: manufacturer, welded, alloy designation, ODand wall (IP and/or SI
units), specification, annealed, heat number, coil number, mill bundle number, date and shift of final
inspection, and mill order number. All accepted tubes are packed in wooden boxes lined with
polyethylene. The box covers will not be attached by nailing. Each box will be identified with
customer order number, Plymouth mill order number, tube size and length, heat number, number of
pieces, and box number.

CUSTOMER INSPECTION: QCS-145

Plymouth Tube — East Troy will allow entry and provide reasonable facilities for the customer's
representative during testing or final inspection of the customer's order. Notification by Plymouth will
be in accordance with the customer's purchase order requirements.

LABORATORY TESTS:
The following tests will be made according to ASTM A268/ASME SA268
16.1 Tensile Test
16.2 Rockwell Hardness Test
16.3 Flange Test
16.4 Reverse Flatten
16.5 Additional Tests per Customer Specification

CORROSION (Pitting Resistance) TESTING:

Samples from each heat of SEA-CURE will be corrosion tested according to ASTM G-48 Method “C”
at a temperature of 65°C for 72 hours. No visible pitting in excess of 0.001” will be allowed. Testing
shall be performed on samples in the as-shipped condition. Except for localized mechanical
cleaning to remove superficial marks from the cutting operation, no chemical or mechanical surface
preparation of the samples prior to testing is allowed. If attack is found to have been caused by the
creation of a crevice during the test, retests are permitted.

TEST REPORTS:
Certified reports showing test results verifying specification conformance will be furnished.

NOTE: We are willing to forward current revisions of referenced documents after order placement. However,

. PIVESALITLI W1 IDE A

RN IVIVV I

several of these are considered proprietary and may only be reviewed on Plymouth premises.
O — prm@& be
usa Phone: 1-262-642-8201
Fax: 262-642-8486

= WY

2061 Young Street » East Troy, Wi 53120 USA Email: sales@plymouth.com
Visit us online at  http://www.plymouth.com




WorleyParsons EcoNomics

resources & energy

PROGRESS ENERGY
LNP FRESH WATER ALTERNATIVES ANALYSIS

Appendix 6 - Seawater Desalination

PECOLA-2-L1-012-0028-R0 Page 48



Appendix 6 -

From: Kertell, Charles R. (Reading)

Sent: Wednesday, August 10, 2011 1:23 PM

To: 'Louis Sloan'

Cc: Archer, John C. (Reading); Toll, Edward B. (Reading)
Subject: Progress Energy LNP Service Water Desalination

Attachments: Salt Water Quality.pdf; Crystal River Proposal.pdf

As we discussed, Levy Nuclear Plant (LNP) is a proposed Progress Energy facility located in Levy
County, Florida, approximately 10 miles north of the Crystal River Energy Complex. Circulating water
cooling will be by salt water cooling tower with makeup from the Cross Florida Barge Canal. Service
water is currently proposed to be provided by groundwater wells on the plant site, drawing from a fresh
water aquifer, with multi-media filtration. Environmental concerns require consideration of alternate
sources of service water, including desalination of salt water from the Cross Florida Barge Canal.

Conceptual recommendations and budgetary costs for a desalination system are the subject of this
email. We would like recommendations and budgetary costs at a similar level of detail to the attached
2007 Anderson proposal for Crystal River.

Preliminary design considerations are as follows:

Plant design — two (2) units, Westinghouse AP1000 standard plant

e Service water uses —
o makeup to service water cooling tower

o feed to demineralized water treatment system
o potable water
o filling of fire water storage tanks

e Design flow rate for service water
o Normal flow — 500 gpm per unit

o Maximum flow — 1200 gpm per unit
o Simultaneous maximum flow (two units) — 2050 gpm

e Required water quality
o Maximum influent temperature . - 113 °F

o Maximum turbidity - <1.0NTU
o Silt Density Index (SDI) - <4.0
o LSl (scaling potential limit) - <+1.5

o Salt water quality — current barge canal water is brackish, but is assumed will change after
circulating water makeup flow is established; use attached analysis from Crystal River Units 4 & 5
intake

e Sizing basis — provide two (2) separate systems, one for each plant unit; each unit to have three
(3) 50% trains sized at 600 gpm each; one (1) train for normal flow, two (2) trains for maximum
flow, one (1) train standby (discuss if you suggest some alternate sizing basis)

e Redundancy — system to be “highly reliable”; provide significant degree of redundancy for all
equipment

Please call if you have any questions.

Charles R. Kertell



Appendix 6

ANDERSON - WPT

160 King Street West, 2™ FI. 1455 S. 5500 W., Suite C
Dundas, Ontario, L9H 1V4, Canada Salt Lake City, Utah, 84104, USA
Tel. (905) 627-9233 Tel. (800) 494-2525

Fax. (905) 627-2381 Fax. (801) 973-9733

August 26, 2011

Worley Parsons

2675 Morgantown Road,
Reading,

PA

19607

Attn:  Mr. Charles Kertell
Re:  Progress Energy - LNP

Desalination Systems — Your Email August 10.2011
Our Proposal # 2574-2011

Dear Mr. Kertell,

Further to your inquiry, we are pleased to submit our budget proposal no. 2574-2011 for your
consideration.

Anderson-WPT is part of Degremont Technologies North America group of companies, along
with our sister companies: Infilco, Ozonia, and Degremont Ltee. We have formed integrated
Technology Competence Centers to design, manufacture, and deliver the best Water Treatment
Systems for our clients under our new group of companies.

Thank you for the opportunity to quote you our equipment. We look forward to work with you on -
this project. In the meantime, please do not hesitate to contact us should you have any
questions, or should you require further clarification on any component of our proposal.

Yours truly,
ANDERSON-WPT

Peter Midgley William Tuck
Regional Business Manager Head of Applications
CC: - Jonathan Lister / Sales Director

- Mario Castineira / VP — Engineering
- Lou Sloan (SES)

WWW.DEGREMONT-TECHNOLOGIES.COM HEADWORKS | BIOLOGICAL | SEPARATIONS | MEMBRANES | OXIDATION-DISINFECTION | BIOSOLIDS | INDUSTRIAL SYSTEMS



Appendix 6

ANDERSON - WPT

160 King Street West, 2™ FI. 1455 S. 5500 W., Suite C
Dundas, Ontario, L9H 1V4, Canada Salt Lake City, Utah, 84104, USA
Tel. (905) 627-9233 Tel. (800) 494-2525

Fax. (905) 627-2381 Fax. (801) 973-9733

Proposal No. 2574-2011
DESALINATION SYSTEMS

For:
PROGRESS ENERGY - LNP
LEVY COUNTY, FL

Prepared for:

WORLEY PARSONS

Prepared by:

William Tuck

Date:

August 25, 2011

WWW.DEGREMONT-TECHNOLOGIES.COM HEADWORKS | BIOLOGICAL | SEPARATIONS | MEMBRANES | OXIDATION-DISINFECTION | BIOSOLIDS | INDUSTRIAL SYSTEMS



Progress Energy - LNP
Desalination Systems— Your Email August 10.2011
Our Proposal # 2574-2011

INTRODUCTION

With the combined experience of over 100 years Anderson-WPT has provided proven expertise
in the design, engineering, manufacturing and commissioning of industrial and municipal process
water treatment systems. With more than 3000 installations in 40 countries, Anderson-WPT
systems are applied in some of the world’s finest power plants, refineries, chemical production
facilities, pulp and paper mills, food and beverage production, pharmaceutical and a variety of
manufacturing facilities.

Key capabilities include custom engineered solutions, pre-engineered equipment, process
optimization, packaged water treatment systems, start-up and commissioning, remote
monitoring, and long-term service and customer support programs.

Anderson-WPT applies technologies such as reverse osmosis, UPCORE® packed bed, EDI, ion
exchange, degasification, clarification, and filtration.

Partnering with its customers, Anderson-WPT develops and delivers the best solutions for
process water, industrial wastewater, and water recycling. Anderson-WPT has a proven record
of customer satisfaction providing technically-superior total water treatment solutions.

Page 3

WWW.DEGREMONT-TECHNOLOGIES.COM HEADWORKS | BIOLOGICAL | SEPARATIONS | MEMBRANES | OXIDATION-DISINFECTION | BIOSOLIDS | INDUSTRIAL SYSTEMS



Progress Energy - LNP
Desalination Systems— Your Email August 10.2011
Our Proposal # 2574-2011

SECTION 2: PROCESS / DESIGN NOTES

DESIGN CAPACITY,EACH SYSTEM

Filters: 867 gpm each normal, 889 gpm each maximum.
2667 gpm total.
4100 gpm backwash flowrate, each filter.
Cartridge Filters: 1334 gpm each.
RO Pumps: 667 gpm @ 800 psig, each.
RO Units: 600 gpm each.
1200 gpm total.
Recovery: 45%.

Estimated RO Pump KW consumed to produce 1200 gpm: 960 KW.
The above KW is net after energy recovery and at 100°F influent temperature.

Preliminary Building size required is 100’-0” x 125’-0"

DESIGN CONDITIONS AND REQUIREMENTS

System Feedwater Analysis — Major lons:

Calcium
Magnesium
Sodium

Sodium
(for adjustment)

Page 4

WWW.DEGREMONT-TECHNOLOGIES.COM HEADWORKS | BIOLOGICAL | SEPARATIONS | MEMBRANES | OXIDATION-DISINFECTION | BIOSOLIDS | INDUSTRIAL SYSTEMS



Progress Energy - LNP
Desalination Systems— Your Email August 10.2011
Our Proposal # 2574-2011

Other Data

pH 8.24
Barium 0.0094
Strontium 5.1

Boron 3.1
Aluminum 0.79
Temperature(assumed) 60-100 deg F

PROCESS GUARANTEES

For process guarantees to be valid in this project, it is required that the equipment is
operated as per instructions issued by Anderson-WPT and the influent analysis is as
specified, then the average effluent quality will not exceed the limits as outlined below:

Desalinated Water Quality

ar

Total Dissolved Solids < 400 ppm
Maximum Turbidity <1.0 NTU
SDI <4.0 ppm
LSI <+15

Page 5

WWW.DEGREMONT-TECHNOLOGIES.COM HEADWORKS | BIOLOGICAL | SEPARATIONS | MEMBRANES | OXIDATION-DISINFECTION | BIOSOLIDS | INDUSTRIAL SYSTEMS

- — - e



Progress Energy - LNP
Desalination Systems— Your Email August 10.2011
~ Qur Proposal # 2574-2011

SCOPE OF SUPPLY I

The proposed system is designed to produce potable water from high TDS water. Each of the
two systems will consist of the following:

2- Chemical feed system, to feed sodium hypochlorite to inject chlorine and
sulphuric acid in filter feed.

1- Filter ferric chloride feed system.

1- Filter polymer feed system.

4 - Primary multi-media filters, horizontal.

2- Filter air scour blowers, each 100% capacity.

2- Chemical feed systems, 1 — to feed sodium bisulphite and 1 — to feed antiscalant.

3- Cartridge filters.
6 - Seawater RO (SWRO) feed pumps with ERT.
3- SWRO membrane skids, to process high chloride, high TDS water.
1- CIP system.
1- Control panel with PLC and HMI.
Not included:
Interconnecting piping and wiring.
Motor starters. SWRO pumps require soft starters.

VFDs, if required.

Page 6

WWW.DEGREMONT-TECHNOLOGIES.COM HEADWORKS | BIOLOGICAL | SEPARATIONS | MEMBRANES | OXIDATION-DISINFECTION | BIOSOLIDS | INDUSTRIAL SYSTEMS



Progress Energy - LNP
Desalination Systems— Your Email August 10.2011
Our Proposal # 2574-2011

DESIGN BASIS

1) Feed water to the filters will be as stated herein.

2) Filters are designed to use the influent as the backwash source.

3) It was assumed that the required flowrate is available for filter backwash and service
flows.

4) Filter feed pressure required is 60 psig minimum.

5) Treated water (permeate) will be available at 15 psig.

DESIGN HILITES

The equipment is designed for a long life. The materials of construction are suitable for
high chloride application as indicated below:

- Filters Rubber lined with FRP / CPVC internals.

- Cartridge Filters ..........c........... Rubber lined housings.

- Pumps Duplex wetted parts.

- Energy Recovery Device.......... Duplex wetted parts.

- High Chloride Piping................. Duplex / FRP / CPVC.

- Membrane.............oooiin. Low energy Filmtec membranes have been used.

Relatively low flux rate and recovery used will
provide longer membrane life.

- Flexibility ..o, Each of the 3 SWRO membrane skids have 2 x
50% units. This will minimize the loss of capacity
during cleaning since 900 gpm of treated water will
still be available.

One of the cartridge filters and one of the RO trains are standby.

OPTIONAL EQUIPMENT
For a poorer feed water quality, the following equipment may be required:
Two (2) stage filtration, with polishing filters in series with the primary filters.

Backwash tank / pumps to backwash filters with filtered water.

Page 7

WWW.DEGREMONT-TECHNOLOGIES.COM HEADWORKS | BIOLOGICAL | SEPARATIONS | MEMBRANES | OXIDATION-DISINFECTION | BIOSOLIDS | INDUSTRIAL SYSTEMS



Progress Energy - LNP
Desalination Systems— Your Email August 10.2011
Our Proposal # 2574-2011

BRIEF DESCRIPTION OF THE MAJOR COMPONENTS

Filters:

Four (4) — 9-0" diameter Horizontal Filters, rubber lined, with FRP / CPVC internals,
FRP/ PVC face piping, anthracite, sand, and garnet media.

Cartridge Filters:

Three (3) — Cartridge Filters with rubber lined housing and polypropylene cartridges, FRP
face piping. One unit is standby

RO Pumps:
Six (6) — Pumps with duplex wetted parts, with energy recovery devices, also with duplex
wetted parts, and 400 HP, 480/3/60 motors. Two of the pumps of the operating trains are
standby

RO Skids:

Three (3) — RO Skids, each having 36 housings with 256 Filmtec membranes (7
membranes per housing), with duplex high pressure and CPVC low pressure piping.

CIP System:

One (1) — CIP Unit, with a FRP tank, a cartridge filter and a forwarding pump. CIP
system will be used for RO flushing also.

Control Panel:

A dedicated control panel with a PLC and an HMI.

Page 8

WWW.DEGREMONT-TECHNOLOGIES.COM  HEADWORKS | BIOLOGICAL | SEPARATIONS | MEMBRANES | OXIDATION-DISINFECTION | BIOSOLIDS | INDUSTRIAL SYSTEMS

— - "1 o



Progress Energy - LNP
Desalination Systems— Your Email August 10.2011
Our Proposal # 2574-2011

SECTION 7: COMMERCIALS

BUDGET PRICE

To design, procure, assemble, test and prepare for shipment of the Systems as described
herein:

LOT Budget Price for your feasibility StUAY ..........ccoooveeeeeeeeeeeeeee oo $ 13,000,000.00

Page 9

WWW.DEGREMONT-TECHNOLOGIES.COM HEADWORKS | BIOLOGICAL | SEPARATIONS | MEMBRANES | OXIDATION-DISINFECTION | BIOSOLIDS | INDUSTRIAL SYSTEMS



Progress Energy - LNP
Desalination Systems~ Your Email August 10.2011
Our Proposal # 2574-2011

COMMERCIAL NOTES

1. Quoted Currencies: The above price is in US Dollars. We reserve the right to adjust our
prices if the exchange rate utilized in this Proposal ($ 1.00 CAD = $ 1.02 USD) changes
by more than 1.0 cent in either direction.

2. Taxes: All Federal, State, or Local taxes are not included.

3. Terms and Conditions: This proposal is based on Anderson-WPT’s Standard Terms
and Conditions of Sale.

4, Payment Terms: Net 30 days. We propose progress payments:

- 10% upon submittal of P&ID’s.

- 40% upon order placement of major materials.

- 40% upon receipt of major materials at our shop.

- 10% upon notification of readiness to ship NTE 60 days from notification of
readiness to ship.

5. Major Drawing Schedule:
P and | Drawings 6 Weeks After Receipt of Order
Mechanical Arrangements 4 Weeks After Return of Approved P&l Dwgs
Wiring and Instrumentation Drawings 10 Weeks After Return of Approved P&l Dwgs
6. Delivery:
a. Schedule: 44 Weeks. To be confirmed at time of order.
b. Turnaround for Approval: 2 weeks maximum turnaround for approval submission

and only one approval submission. Any additional time will result in review and
possible adjustment in schedule at the discretion of Anderson-WPT.
c. Incoterms 2000: All prices are FCA Seller’s shop.

7. Validity: This proposal is valid for 60 days. Beyond this date, we reserve the right to
adjust our price according to the material escalation formula outlined below.

8. Spare Parts: Spare parts lists are typically developed during the detailed engineering
phase of the project where bill of materials are available. Therefore, the prices for spare
parts for start-up / commissioning and for two years operation will be provided at that
time.

9. Special Tools: Special tools are not required for the proposed system.